
15,005 

 

BACWA EXECUTIVE BOARD MEETING 
Thursday, May 24, 2012, 8:30 a.m. – 12:00 p.m. 

 
HANDOUTS 

 

Handout Packet is available on the BACWA website (www.BACWA.org). 

Pages Handout Title 
Agenda 

Item # 

1 – 2  Agenda  

3 Strategic Planning for San Francisco Water Board – Typical Questions from Jim McGrath 1 

4 – 6  Meeting Minutes from BACWA Executive Board Meeting of May 3, 2012, File 15,004 2 

7 – 12  March 2012 Treasurer’s Report 3 

13 – 17  BAPPG Report  4 

18 Collection Systems Committee Report 4 

19  Lab Committee Report 4 

20  Permits Committee Report  4 

21 – 22  Recycled Water Committee Report 4 

23 – 31 Executive Director Report 

        Attached: Laypersons Guide to Municipal Wastewater in California E-mail and Outline 
[...]
• Assist/lead the preparation of comment letters on key regulations; 
 

• Coordinate and participate in meetings with regulatory agencies, including the State Water 
Resources Control Board and the San Francisco Bay Regional Water Quality Control Board; 

 
• Attend and report to the Executive Board on public and industry meetings, including but not 

limited to Tri-TAC and BACWA Committee Meetings; 
 

• Provide support for designated BACWA committees and workgroups; 
 

• Assist the Executive Director with contract and program management, and with other related 
tasks as requested. 

 
 
 
 

HOURLY RATES/REIMBURSABLE EXPENSES 
 
Tricia McGovern - $140/hr 
 
Lorien Fono - $96/hr 
 

55 of 86



Water Boards

EDMUND G. BROWN JR.
r °VERNON

sMccA,TT,011AE(.41/, RreO,RDRIQUE2

C'101 ENVIRONMENTAL PROTECTION

State Water Resources Control Board

May 14, 2012

CERTIFIED MAIL & EMAIL

Paul S. Simmons, Esq.
Theresa A. Dunham, Esq.
Cassie N. Aw-Yang, Esq.
Somach Simmons & Dunn
500 Capitol Mall, Suite 1000
Sacramento, CA 95814
psimmonssonnachlaw.corn
tdunhamsomachlaw.com
cawyanq somachlaw. corn

Mr. Bill Jennings, Executive Director
California Sportfishing Protection Alliance
3536 Rainier Avenue
Stockton, CA 95204
deltakeepa,aol.com

PETITIONS OF SACRAMENTO REGIONAL COUNTY SANITATION DISTRICT AND
CALIFORNIA SPORTFISHING PROTECTION ALLIANCE (WASTE DISCHARGE
REQUIREMENTS ORDER NO. R5-2010-0114 [NPDES NO. CA0077682] FOR THE
SACRAMENTO REGIONAL COUNTY SANITATION DISTRICT, SACRAMENTO REGIONAL
WASTEWATER TREATMENT PLANT, SACRAMENTO COUNTY), CENTRAL VALLEY
WATER BOARD: BOARD WORKSHOP NOTIFICATION
SWRCB/OCC FILES A-2144(a) and A-2144(b)

Dear Messrs. Simmons and Jennings and Mses. Dunham and Aw-Yang:

Enclosed is a copy of the proposed order in the above-entitled matter. The State Water
Resources Control Board (State Water Board) will hold a workshop on this proposed orderon
Wednesday, July 18, 2012, commencing at 9:00 a.m. in the Byron Sher Auditorium, Second
Floor of the Cal/EPA Building, 1001 I Street, Sacramento, California. You will separately
receive an agenda for this meeting.

The purpose of this workshop is to solicit comments from stakeholders and the public regarding
the proposed order. The State Water Board will take no final action on the proposed order at
this workshop. After consideration of comments received prior to or at this workshop, the State
Water Board may schedule the matter for final action at a subsequent State Water Board
meeting.

At the workshop, interested persons will be allowed to comment orally on the proposed order,
subject to the following time limits. The petitioners, Sacramento. Regional County Sanitation
District and California Sportfishing Protection Alliance, and the Central Valley Regional Water
Quality Control Board will each be allowed 30 minutes for oral comment, with additional time for

CHARLES R. HOPPIN, CHAIRMAN I THOMAS HOWARD, EXECUTIVE DIRECTOR

1001 I Street, Sacramento, CA 95814 I Mailing Address: P.O. Box 100, Sacramento, CA 95812-0100 I www.waterboards.ca.gov

C, RECYCLED PAPER

56 of 86



Paul S. Simmons, Esq., et al. -2 May 14, 2012

questions by the State Water Board members. The Water Agencies, collectively,' will be
allowed 15 minutes for oral comment, with additional time for questions by the State Water
Board members. Other interested persons will be allotted a lesser amount of time to address
the State Water Bord.

All comments shall be based solely upon evidence contained in the record or upon legal
argument. Supplemental evidence will not be permitted except under the limited circumstances

. described in California Code of Regulations, title 23, section 2050.6. Written comments on the
draft order and any other materials to be presented at the workshop, including power point and
other visual displays, must be received by 12:00 noon, Friday, June 15, 2012. Please indicate
in the subject line, comments to A-2144(a)(b)July 18 Board Workshop. Those comments
must be addressed to:

Ms. Jeanine Townsend
Clerk to the Board
State Water Resources Control Board
1001 I Street, 24th Floor [95814]
P.O. Box 100
Sacramento, CA 95812-0100
(tel) 916-341-5600
(fax) 916-341-5620
(email) commentletterswaterboards.ca.qov

If there are any questions or comments, please contact James Herink, Staff Counsel, in the
Office of Chief Counsel, at (916) 341-5150 or email iherinkCa

Sincerely,

Michael A.M. L(r/r
Chief Counsel

Enclosure

cc: See next page

1 The Water Agencies are a collection of entities that have jointly filed a response to the consolidated petition and are
considered "an interested person" pursuant to State Water Board regulations. (See Cal. Code Regs., tit. 23,
§ 2050.5, subd.(a).) The Water Agencies are: Alameda County Water District; Alameda County Flood Control and
Water Conservation District, Zone 7; Kern County Water Agency; Metropolitan Water District; Santa Clara Valley
Water District; Contra Costa Water District; State Water Contractors; Westlands Water District; and, San Luis &
Delta-Mendota Water Authority. These entities will collectively be allowed thirty (30) minutes for oral comment.

57 of 86



Paul S. Simmons, Esq., et al. 3 May 14, 2012

cc: [via U.S. Mail and email]
Robert A. Ryan, Jr., Esq., County Counsel
Lisa A Travis, Esq., Supervising Deputy

County Counsel
County of Sacramento
700 H Street, Suite 2650
Sacramento, CA 95814
rvanrsaccountv.net
travisIsaccounty.net

[via U.S. Mail and email]
Mr. Stanley R. Dean, District Engineer
Sacramento Regional County

Sanitation District
10060 Goethe Road
Sacramento, CA 95827
deanssacsewer.corn

Mr. Clay Rodgers [via email only]
Assistant Executive Officer
Central Valley Regional Water Quality

Control Board, Fresno Office
1685 E Street
Fresno, CA 93706-2020
crodgerswaterboards.casiov

Mr. Robert Crandall [via email only]
Assistant Executive Officer
Central Valley Regional Water Quality

Control Board, Redding Office
415 Knollcrest Drive
Redding, CA 96002
rcrandallwaterboards.ca.qov

Mr. Rick Moss [via email only]
Assistant Executive Officer
Central Valley Regional Water Quality

Control Board
11020 Sun Center Drive, Suite 200
Rancho Cordova, CA 95670-6114
rmosswaterboards.ca.qov

(Continued next page)

[via U.S. Mail and email]
Mike Jackson, Esq.
Law Office of Mike Jackson
P.O. Box 207
429 W. Main Street
Quincy, CA 95971
miattvsbcqlobal.net

[via U.S. Mail and email]
Andrew. L. Packard, Esq.
The Law Offices of Andrew L. Packard
100 Petaluma Boulevard North, Suite 301
Petaluma, CA 94952
andrewpackardlawoffices.com

Ms. Pamela C. Creedon [via email only]
Executive Officer
Central Valley Regional Water Quality

Control Board
11020 Sun Center Drive, Suite 200
Rancho Cordova, CA 95670-6114
pereedonwaterboards.ca.qov

Mr. David P. Coupe [via email only]
San Francisco Bay Regional Water

Quality Control Board
1515 Clay Street, Suite 1400
Oakland, CA 94612
dcoupewaterboards.ca.qov

Alex P. Mayer, Esq. [via email only]
Office of Chief Counsel
State Water Resources Control Board
1001 I Street, 22nd Floor [95814]
P.O. Box 100
Sacramento, CA 95812-0100
amaverwaterboards.ca.qov

58 of 86



Paul S. Simmons, Esq., et al. 4 May 14, 2012

cc: (Continued)

Mr. Kenneth D. Landau [via email only]
Assistant Executive Officer
Central Valley Regional Water Quality

Control Board
11020 Sun Center Drive, Suite 200
Rancho Cordova, CA 95670-6114
klatidauwaterboards.ca.gov

Ms. Kathleen Harder [via email only]
Water Resource Control Engineer
Central Valley Regional Water Quality

Control Board
11020 Sun Center Drive, Suite 200
Rancho Cordova, CA 95670-6114
kharderwaterboards.casiov

Philip G. Wyels, Esq. [via email only]
Office of Chief Counsel
State Water Resources Control Board
1001 I Street, 22nd Floor [95814]
P.O. Box 100
Sacramento, CA 95812-0100
pwyelswaterboards.ca.qov

Patrick E. Pulupa, Esq. [via email only]
Office of Chief Counsel
State Water Resources Control Board
1001 I Street, 22nd Floor [95814]
P.O. Box 100
Sacramento, CA 95812-0100
ppulupaP,waterboards.ca.qov

Mr. David W. Smith, Chief [via email only]
Permits Office
U.S. EPA, Region 9
75 Hawthorne Street
San Francisco, CA 94105
smith.davidw@epa.gov

Interested Persons List

Lyris List

59 of 86



DRAFT
STATE OF CALIFORNIA

STATE WATER RESOURCES CONTROL BOARD

ORDER WQ 2012-

In the Matter of Own Motion Review of

Waste Discharge Requirements Order No. R5-2010-0114
[NPDES No. CA0077682]

for

SACRAMENTO REGIONAL WASTEWATER TREATMENT PLANT

Issued by the
California Regional Water Quality Control Board,

Central Valley Region

SWRCB/OCC FILES A-2144(a) and A-2144(b)

BY THE BOARD:

In this Order, the State Water Resources Control Board (State Water Board or

Board) reviews on its own motion National Pollutant Discharge Elimination System (NPDES)

permit and Waste Discharge Requirements Order No. R5-2010-0114 (Permit) issued by the

Central Valley Regional Water Quality Control Board (Central Valley Water Board) to the

Sacramento Regional County Sanitation District (District). The Permit authorizes effluent

discharges from the District's Sacramento Regional Wastewater Treatment Plant (Facility) to the

Sacramento River within the boundaries of the Sacramento-San Joaquin Delta (Delta). For the

reasons discussed herein, the State Water Board upholds most of the Permit and remands

other portions of the Permit to the Central Valley Water Board for reconsideration and revision

consistent with this Order.

BACKGROUND

The District owns and operates the Facility. The Facility was constructed in

1982 and provides "secondary" level treatment.' The District provides sewerage service to the

Cities of Sacramento, Folsom, West Sacramento, and the Sacramento Area Sewer District

service area. The Sacramento Area Sewer District includes the Cities of Elk Grove,

1 Compliance with secondary treatment standards represents the minimum standard for all publicly owned treatment
works nationwide. (See 33 U.S.C. § 1311(b).)

60 of 86



DRAFT
Rancho Cordova, Citrus Heights, Court land, and Walnut Grove, as well as portions of the

unincorporated areas of Sacramento County. The population served is approximately

1.3 million people. The District owns and operates the main trunk lines and interceptors feeding

the Facility, while the smaller diameter collection systems are owned and operated by the

various contributing agencies.

The Facility is a regional wastewater plant and has an average dry weather flow

design capacity of 181 million gallons per day (mgd). Currently the Facility's average dry

weather flow is 141 mgd. The Facility's current permitted discharge flow of 181 mgd represents

nearly 60 percent of the total volume of all publicly owned treatment works' permitted discharge

within the Delta2 that are within the Central Valley Water Board's jurisdiction. The Facility is one

of the three remaining wastewater treatment plants under the Central Valley Water Board's

jurisdiction that discharge within the Delta and only provide secondary treatment to its effluent.3

The Facility's treatment system consists of mechanical bar screens, aerated grit removal,

primary sedimentation, pure oxygen activated sludge aeration, secondary clarification, chlorine

disinfection with dechlorination, and a diffuser for discharges to the Sacramento River. Solids

handling consists of dissolved air flotation thickeners, gravity belt thickeners, anaerobic

digesters, and sludge stabilization basins with disposal on-site through land application or a

biosolids recycling facility.4

The Facility discharges to the Sacramento River from an outfall diffuser

downstream of the Freeport Bridge. The outfall discharges within the legal boundaries of the

Delta. The existing beneficial uses of the Delta, as listed in the Water Quality Control Plan for

the Sacramento River and San Joaquin River Basins (Basin Plan), include: municipal and

domestic supply (MUN); agricultural supply (AGR); water contact recreation (REC-1);

non-contact water recreation (REC-2); warm freshwater habitat (WARM); and cold freshwater

habitat (COLD). The outfall diffuser is approximately 300 feet long with 74 ten-inch diameter

ports and is placed perpendicular to the river flow. At the point of discharge, the Sacramento

River is approximately 600 feet wide at the surface with a bottom width of approximately

400 feet and depth of 25 to 30 feet.5

2 Wat. Code, § 12220.
3 The other two facilities are the Discovery Bay Wastewater Treatment Plant (see Order No. R5-2008-0179) and the
City of Rio Vista's Beach Wastewater Treatment Facility (see Order No. R5-2008-0108-1). These facilities are
authorized to discharge up to 2.1 mgd and 0.65 mgd respectively.

4 The Permit regulates only the Facility. The biosolids, solids storage, and disposal facilities are regulated pursuant

to Waste Discharge Requirements Order No. R5-2003-0076.

5 Waste Discharge Requirements Order No. R5-2010-0114, p. F-82.

2

61 of 86



DRAFT
During low river flows, tidal activity can cause the river in the vicinity of the outfall

to flow northward, in the reverse direction, towards the City of Sacramento. The Discharger

diverts its discharge to emergency storage basins whenever these conditions exist.

The Central Valley Water Board issued the Permit on December 9, 2010. The

Permit is a renewal of the District's prior permit issued in 2000 and had been administratively

extended since 2005. Contrary to the District's claim that the Permit renewal was

"characterized by haste, particularly related to the major issues that are subject to this

appeal[X6 the administrative record contains evidence of a decade-long effort on the part of the

Central Valley Water Board to study and understand the Delta and the Facility's effect on it and

water quality in general. The record reveals the effort made by the Central Valley Water Board

staff to understand the extremely complex scientific issues involved with this Permit's

development. As a result of this effort, the Permit contains several new or more stringent

effluent limitations and requirements. Recognizing these changes, the Permit will require

substantial changes to the character of the District's discharge and upgrades to the Facility to

meet the Permit's requirements. The Permit grants the District up to ten years before some of

the final effluent limitations take effect.

In response to the Permit's adoption, the District and the California Sportfishing

Protection Alliance (CSPA) both filed timely petitions for review with the State Water Board.

After deeming the petitions complete, consolidating them for review, receiving the response and

administrative record from the Central Valley Water Board, and responses from interested

persons, we adopted Order WQ 2011-0013 on September 19, 2011, taking this matter up on

our own motion. We granted own motion review in order to have sufficient time to adequately

review the voluminous submissions and allow a detailed legal and technical review of the

submissions. During our review of the petitions and the administrative record, the District and

interested persons submitted numerous requests to file supplemental pleadings and augment

the administrative record. These requests were granted in part and denied in part on

November 22, 2011. Subsequently, the District filed a petition for writ of mandate with the

Sacramento Superior Court.' Unless the District withdraws its petition with the Superior Court

or an extension is granted, that judicial proceeding is stayed until July 1, 2012.

6 District's Petition for Review of Waste Discharge Requirements Order No. R5-2010-0114 (SWRCB/OCC File
A-2144(a)), p. 15.
7 Sacramento Regional County Sanitation Dist. v. Cat Regional Water Quality Control Bd., Central Valley Region
(Super. Ct. Sac. County, Case No. 34-2011-80001028). The effective date of the final effluent limitations that are the
subject of the petition for writ of mandate are extended for a period equal to the duration of the court-imposed,
stipulated stay.

3

62 of 86



DRAFT